
107304-01C

For more information, visit www.desatech.comFor more information, visit www.desatech.com

34

LO

H
I

P
IL

O
T

O
F

F

O
N

24

4

19

20
21

23

26-1

26-4

26-2

26-3

29

24

4

25

4

1

28

4

7

8

9

18

10

1113

12

15

16

17 22

4

2

3

6

22

27

14

4

5

ILLUSTRATED PARTS
BREAKDOWN
SDVBNC
SDVBPC

ILLUSTRATED PARTS BREAKDOWN
SDVBNC/SDVBPC



107304-01C

For more information, visit www.desatech.comFor more information, visit www.desatech.com

3535

PARTS LIST
SDVBNC
SDVBPC
This list contains replaceable parts used in your
burner system. When ordering parts, follow the in-
structions listed under Replacement Parts on page 33
of this manual.

PARTS LIST
SDVBNC/SDVBPC

KEY SDVBNC
NO. SDVBPC DESCRIPTION QTY.

1       ** Firebox Assembly 1
2 105776-01 Glass Door 1
3 106831-01 Rear Cover 1
4 M11084-46 Screw, Hex 11
5 107191-01 Baffle 1
6 099998-01 On/Off Switch 1
7 103284-07 Wire Harness 1
8 104491-01 Relief Cover 1
9 104518-01 Relief Cover Gasket 1
10 104527-01 Relief Spring 2
11 104528-01 Relief Washer 2
12 H5C4-20B Hex Head Cap Screw 2
13 NTC-4C Locknut 2
14 105468-01 Valve Bracket 1
15 14563 Valve, Natural 1

14564 Valve, Propane/LP 1
16 14561 Pilot Assembly, Natural 1

14562 Pilot Assembly, Propane/LP 1
17 102445-01 Ignitor, Piezo 1
18 107014-01 Center Cast Stove Top Grate 1
19 106036-01 Burner, Natural 1

106036-02 Burner, Propane/LP 1
20 104506-16 Orifice, Natural 1

104506-17 Orifice, Propane/LP 1
21 14528 Brass Elbow 1
22 901063-01 Brass Elbow 2
23 101628-04 Flex Tubing 2
24 106794-01 Grate Assembly 1
25 105325-01 Air Deflector 1
26 105491-01 Log Set 1
 26-1 105774-01 Rear Log 1
 26-2 105774-02 Log 1
 26-3 105774-03 Crossover Log 1
 26-4 105774-04 Log Piece 1
27 098304-03 Screw 2
28 M12461-50 Screw 3
29 11200 Screw 2

PARTS AVAILABLE - NOT SHOWN

GA6060 Lava Rock 1
14250 Ember Material 1
M11084-26 Hex Screw for Blower Bracket 4

** Not a field replaceable part.



107304-01C

For more information, visit www.desatech.comFor more information, visit www.desatech.com

36

ILLUSTRATED PARTS
BREAKDOWN
AMITY™ STOVE CHASSIS
SCIVFC(*) SERIES
PSCIVFC(*) SERIES
(* Indicates Color Suffix Designation)

2

5

8

7-4

6

55

7-1

7-2

5

4

7-3

1R

1C

1L

3

ILLUSTRATED PARTS BREAKDOWN
Amity™ Stove Chassis (P)SCIVFC Series



107304-01C

For more information, visit www.desatech.comFor more information, visit www.desatech.com

3737

PARTS LIST
AMITY™ STOVE
CHASSIS
SCIVFC(*) SERIES
PSCIVFC(*) SERIES
(* Indicates Color Suffix
Designation)

This list contains replaceable parts used in your stove. When ordering parts, follow the instructions
listed under Replacement Parts on page 33 of this manual.

* Included In Hardware Kit

KEY PART
NO. NO. DESCRIPTION QTY.

1C 104171-08 Top Grate with Screen-Center (Black Only) 1
1L 104171-11 Top Grate with Screen-Left (Black Only) 1
1R 104171-12 Top Grate with Screen-Right (Black Only) 1
2 104172-01 Stove Back Panel (Black Only) 1
3 104173-01 Bottom Door (Charcoal) 1

104173-02 Bottom Door (Azure Blue) 1
104173-03 Bottom Door (Hunter Green) 1
104173-04 Bottom Door (Burgundy Red) 1
104173-05 Bottom Door (Forest Green) 1
104173-06 Bottom Door (Metallic Charcoal) 1
104173-07 Bottom Door (Porcelain Enamel Red) 1
104173-08 Bottom Door (Porcelain Enamel Teal Green) 1
104173-09 Bottom Door (Porcelain Enamel Sand) 1

4 104174-01 Stove Dropped Bottom 1
5 104175-01 One Leg (Charcoal) (4 Total Per Stove) 1

104175-02 One Leg (Azure Blue) (4 Total Per Stove) 1
104175-03 One Leg (Hunter Green) (4 Total Per Stove) 1
104175-04 One Leg (Burgundy Red) (4 Total Per Stove) 1
104175-05 One Leg (Forest Green) (4 Total Per Stove) 1
104175-06 One Leg (Metallic Charcoal) (4 Total Per Stove) 1
104175-07 One Leg (Porcelain Enamel Red) (4 Total Per Stove) 1
104175-08 One Leg (Porcelain Enamel Teal Green) (4 Total Per Stove) 1
104175-09 One Leg (Porcelain Enamel Sand) (4 Total Per Stove) 1

6 104176-01 Leg Leveler bolt M8 x 1.25 - 55mm Long (4 Total Per Stove) 1
7 104177-01 Hardware Kit 1
  7-1      * Door Hinge Step Bolt With Shoulder (1 Per Unit) 1
  7-2      * Door Catch Bolt M8 x 1.25 - 55mm Long With Two M8

    Hex Nuts (1 Per Unit) 1
  7-3      * Bottom Floor Bolts M6 x 1 - 25mm Long With Flat Washer

    And Lock Washer (4 Per Unit) 1
  7-4      * Leg Bolts M6 x 1.25 - 20mm Long With Flat Washer And

    Lock Washer (4 Per Unit) 1
8 104178-01 Back Panel Bolts M6 x 1 - 20mm Long With Flat Washer

    And Lock Washer (6 Per Unit) 1

PARTS AVAILABLE — NOT SHOWN

104108-01 Touch-up Spray Paint 12 oz Can (Charcoal) 1
104108-02 Touch-up Spray Paint 12 oz Can (Azure Blue) 1
104108-03 Touch-up Spray Paint 12 oz Can (Green) 1
104108-04 Touch-up Spray Paint 12 oz Can (Burgundy Red) 1
104108-06 Touch-up Spray Paint 12 oz Can (Metallic Charcoal) 1
104807-01 Touch-up Paint Bottle with Brush (Porcelain Enamel Red) 1
104807-02 Touch-up Paint Bottle with Brush (Porcelain Enamel Teal Green) 1
104807-03 Touch-up Paint Bottle with Brush (Porcelain Enamel Sand) 1

PARTS LIST
Amity™ Stove Chassis (P)SCIVFC Series




